PARTS C

RY150T-3




T-1 HHAEE AL Crankcase assy

s B2 name e B/ & | B % IE
1| A Crankcase , Right 157QMJ-001-000 1 J=}
2 |WEREHE Breather tube 152QM1-002-000 1 =]
) T FE AR A S R Left crankcase body assembly 157QMJ-002-000 1 =i

e FE AR SRk () Left crankcase body assembly (short) 157QM]-002-001 1 J=
4 | RREE Shock absorb bushing, rear 152QMI-004-000 2 [=]
5 | %hi#&6004-2RS Bearing 6004-2RS GB/T276-6004 | =]
6 | Gl 27X ©42X7 | 0il seal, Qutput shaft ®27X $42X7 152QM1-006-000 1 5]
7 | #hi/K6301 Bearing 6301 GB/T276-6301 1 "
8 | #hzK6002 Bearing 6002 GB/T276-6002 1 x|
9 fh fi 3 © 19. 8 X P 30X 5| 0il seal, crankcase ®19. 8 X ® 30X 5 152QMI-009-000 1 "
10 | BuhsRFEMI2 X 1. 5X 14 0il drain plug MI2X1.5X14 152Q41-010-000 1 =]

11 | F# 012X d18X1 Washer ® 12X ®18X1 152QM1-011-000 1 =]

12 | pimise Front shock absorb bushing 152QM1-012-000 2 n

13| [ hr JIATUEET Screw, tension rod 152QM1-013-000 1 W

14 [oEP16X1.5 0 ring ®16X1.5 152QMI-014-000 1 =]

15 | fi#T Pull lever 152QM1-015-000 1 2l

16 | IERFHES% Timing chain 152QM1-016-000 1 %

17 | SrREER S Gas distributing chain guide 152QMI-017-000 1 "

18 | ACLIRHEM8 X 195. 5 Stud M8X195.5 152QMI-018-000 2 H

19 | AUELIRFM8 X 187. 5 Stud M8X187.5 152QM1-019-000 2 A

20 | AFEAR Gasket, right crankcase 152QM1-020-000 1 R

21 | EALE o8X14 Positioning sleeve #8X 14 152QM1-021-000 2 R

22 | N fEETTIEAEME X 50 Hex flange bolt M6X50 GB/T16674. 1-M6 X 50-8. 8 2 "

23 | 4B RESMB Screw SM8 152QMT-023-000 1 H

24 |OJEE®T7.5X1.5 0 ring ®7.5X1.5 152QM1-024-000 1 R

25 | R4 Brake pin 157QMJ—-003-000 1 H

26 | ANAIILE MR FEME X 22 Hex flange bolt M6X22 GB/T16674. 1-M6 X 22-8. 8 2 A

27 | B Chain presser 152QMI-027-000 1 "

28 | FEBEAS R Washer, chain presser 152QM1-028-000 1 R

29 | ki S 4RET Flat head screws 152QM1-028-010 1 2

30 | O ®9.5X1.5 0 ring ®9.5X1.5 152QM1-028-020 1 R

31| Ak SR Rignt crankcase assy 157QM]-001 1 =

32 | AR RIR Left crankcase assy 157QM]-002 1 £




T-2

AR FE 55 A % Gearbox cover assembly

F5 e name LAY HE/ & | B # IE
1| A Gearbox cover 152QM1-029-000 1 =1
2 | NATEHEEAEME X 28 Hex flange bolt M6X28 GB/T16674. 1-M6 X 28-8. 8 3 =]
3 i N3 © 20X ®32X6 | 0il seal, input shaft ®20X ®32X6 152QM1-031-000 1 5
4 | NFiE L TSREEME X 35 Hex flange bolt M6X35 GB/T16674. 1-M6 X 35-8. 8 3 A
5 | AEfEmES Gasket, gearbox cover 152QM1-033-000 1 [=]
6 | EhE #8X14 Positioning sleeve 88X 14 152QM1-021-000 2 J=1
7| AEAE RN Input_shaft, gearbox 152QM1-035-000 1 n
8 | Hii/K6204 Bearing 6204 GB/T276-6204 1 n
9 | #hi7Kk6202 Bearing 6202 GB/T276-6202 1 J=}
10 | #17&6203 Bearing 6203 GB/T276-6203 1 =)
11 | driaissehbs Intermediate gear shaft set 152QM1-039-000 1 J5l
12 | 2s ik g% b Gearbox output shaft 152QM1-040-000 1 R
13 | Sl A4 20 Ring, shaft 20 152QMI1-041-000 1 H
14 | ik Qutput gear 152QM1-042-000 1 "
15 | AR IRAEME X 12 Hex flange bolt M8X12 GB/T16674. 1-M8 X 12-8. 8 2 "
16 | A Washer 152QMI-044-000 2 A
17 | A AR o A AR Gearbox cover assembly 152QM1-029 1 =




T-3 LM Left cover assembly

s P ih SR name LGS et/ & | s % I
1 | Gasket, Left cover 157QMJ-004-000 1 a
EER Gasket, Left cover 152QMI-045-000 1 =t
K& Left cover 157QMJ-005-000 1 n
, | fEHE (RE) Left cover (Hummer) 157QMJ-005-001 1 A
K (UM) Left cover (UM) 157QMJ-005-002 1 =)
Ex Left cover 152QM1-046-000 1 =}
3 | FNAVEZHEARME X 65 Hex flange bolt M6X65 GB/T16674. 1-M6 X 65-8. 8 2 ]
4 | AR IRV X 40 Hex flange bolt M6X40 GB/T16674. 1-M6 X 40-8. 8 6 3
5 |FESLK Clamp, Brake wire 152QM1-049-000 1 H
6 | RpmE R Clip, overflow tube 152QM1-050-000 1 H
7| IR EESR Throttle reinforcement bracket 152QM1-051-000 1 n
8 |EMIE #8X14 Positioning sleeve 88X 14 152QM1-021-000 9 n
9 @A Ventilation guides 152QM1-053-000 1 R
10 | +8L AUIR4SI4.2X8 | cross self-tapping screw GB/T845-ST4. 2X 8 4 bl
11 | 2T SR Starting lever assembly 152QM1-055-000 1 A
12 | 7N T IRARME X 22 Hex flange bolt M6X22 GB/T16674. 1-M6 X 22-8. 8 1 H
13 | RE suction pipe 152QMI-057-000 1 A
14 |z Bracket 152QMI-058-000 1 "
15 | 7St MRHEM6 X 12 Hex flange bolt M6X12 GB/T16674. 1-M6X 12-8. 8 1 R
16 | A B Left cover assembly 157QMJ-005 1 £




Right box cover assembly

~

K5 7 b AR name FH A S/ & | A % VE
1 | A% Right cover 152QMI-060-000 1 =]
2 | A Gasket, right cover 152QM1-061-000 | o]
3 | st ©19.8X ©30X5 | 0il seal, Crankshaft ®19.8X ®30X5 152QM1-009-000 1 o
4 | EfIE8X14 Positioning sleeve $8X14 152QM1-021-000 P n
5 | UK 0il filter net 152QMI1-064-000 1 n
6 | VB Spring ,o0il filter net 152QM1-065-000 1 0
7 | O/ £30.5X3 0 ring ®30.5X3 152QMI-066-000 1 A
8 | Uk WIURIE Nut, 0il filter net 152QM1-067-000 1 n
9 [ AAEEEERMeX32 | Hex flange bolt M6X32 GB/T16674. 1-M6X328. 8 1 n
10 [ A mEgtM6x 90 | Hex flange bolt M6X90 GB/T16674. 1-M6X 90-8. 8 4 n
11 [ Ak migkeme X 100 | Hex flange bolt MEX100 GB/T16674. 1-M6 X 100-8. 8 1 I3l
12 | 5L EBHME X 110 | Hex flange bolt M6X110 GB/T16674. 1-M6 X 110-8. 8 2 5
13 | A&+ Line card 152QM1-072-000 1 n
14 [ HldR Dipstick 152QM1-073-000 1 n
15 | O @183 0 ring ®18X3 152QM1-074-000 1 =
16 | Ak ZIZHM6X35 | Hex flange bolt MEX35 GB/T16674. 1-M6 X 35-8. 8 1 H
17| A Right cover assembly 152QM1-060 1 =




T-5 BAEA&M A Cylinder block assembly

s 2 name TG /G | s & i
1| AfLE Cylinder block 157QMJ-006-000 1 0
2 | REH Gasket, Cylinder block 157QMJ-007-000 1 H
3 |EAEG10X16 Positioning sleeve ¢ 10X16 152QM1-078-000 2 5]
4 290 Washer 152QM1-079-000 1 H
5 | Afiid 2t EEARME X 12 Hex flange bolt M6X12 GB/T16674. 1-M6X 12-8. 8 1 Jo|




T-6 [ GIkE K% Cylinder head assembly

11

= 7 5 A2 R name A /G | B4 & Tk
. ey Cylinder head group 157QMJ-008-000 1 1=
SR (B AMR) Cylinder head assembly ( cylinder head intake ) 157QMJ-008-001 1 1=
2 | ANAPLTHIZHME X 100 | Hex flange bolt M6X100 GB/T16674. 1-M6 X 100-8. 8 2 n
3 | EAE $10X16 Positing sleeve ¢10X16 152QM1-078-000 4 n
4 | REEKBR A Gasket, Cylinder head 157QMJ-009-000 1 =]
5 |#RER Clamp, Intake manifold 152QMI-085-000 1 H
TREZE Intake valve 157QMJ-010-000 1 R
13 | R0 ThE Seal, valve 152QM1-093-000 2 5l
14 [#p Washer 152QM1-094-000 2 51
15 | "4 Outer spring ,valve 152QM1-095-000 2 n
16 | KITH#E Inner spring, valve 152QM1-096-000 2 R
17 | "I R Spring seat, valve 152QMI-097-000 2 R
18 | "8k Lock block, valve 152QM1-098-000 4 "
19 | kIEE Spark plug 152QM1-099-000 1 H
20 | 1k3hiRA Stopper plate group 152QM1-100-000 1 5]
21 | REIEEE Adjusting nut 152QM1-101-000 2 H
22 | %R Adjustment screws 152QM1-102-000 2 "
23 | seeE Rocker 152QM1-103-000 2 A
24 | S sRAE A Intake rocker shaft group 152QM1-104-000 ° 1 R
25 | ChES BB AR Camshaft assembly 152QM1-105-000 1 b2l
26 | HFIEE Exhaust rocker shaft 152QM1-106-000 1 R
27 | HERD Exhaust valve 157QMJ-011-000 1 A
28 | NAVE R EIME Hex flange nut M8 GB/T6177. 1-M8-8. 8 4 Jal
PEREEE Washer 8 152QMI-109-000 4 2
30 | At d)gE Camshaft seat 152QM1-110-000 1 R
31 [ BEKIRHME X 63 Stud M6X63 152QM1-111-000 2 H
32| BUEKIRAEME X 32 Stud M6X32 152QMI-112-000 2 R
33 | KIRE Valve rocker 152QM1-112-100 2 R
34| MER A SR Camshaft seat assembly 152QM1-110 1 £
35 | ALk AR Cylinder head assembly 157QMJ-008 1 =

12




T-7 AEkzmEER Cylinder head cover assembly

4

13

F5 PR name BT o/ f | i %
1| Ak Cylinder head cover 152QM1-113-000 1 n
2 | EHE Seals ) 152QM1-114-000 1 n
R E Cover sheet 152QM1-115-000 1 =]
4 | N tTidSEeMe X 25 | Hex flange bolt M6X25 GB/T16674. 1-M6X 25-8. 8 ! "
5 |Ek Clip , tube 152QM1-117-000 1 5|
6 | EEA Ventilation tube group 152QMI-118-000 1 0
7 | EE clip, tube 152QM1-119-000 1 =1
8 |l Pipe Connector assembly 152QM1-120-000 1 H
9 | Mk [ HBATST4. 2X8 | cross self—tapping screw ST4.2X8 GB/T845-ST4. 2 X8 4 H
10 | AU Sk 35 SR Cylinder head cover assembly 152QM1-113 1 =

14




T-8

ARET L EE SR (RSN

15

F5 [EA name FHAEgR TS /& | BT & ik
1| Ak Cylinder head cover 152QMI-113-001 1 =)
2 | mHE Gasket 152QMI-114-001 1 "
3 | EH Cover sheet 152QMI-115-001 1 "
4| N EEAEME X 25 Hex flange bolt M6X25 GB/T16674. 1-M6 X 25-8. 8 4 [
5 |k Clip, tube 152QMI-117-000 1 0
6 | @A Breather pipe 152QM1-118-000 1 0
7 |w#x Clip, tube 152QM1-119-000 1 5]
8 | E#k Pipe joints 152QM1-120-001 1 0
9 | Atk H MUEATSTA. 2 KBross self-tapping screw ST4.2X8 GB/T845-ST4. 2X 8 3 =]
10 | ANMEZTIEMM6X25 | Hex flange bolt M6X25 GB/T16674. 1-M6X 25-8. 8 1 [l
11| AR SHIEAEM6X40 | Hex flange bolt M6X40 GB/T16674. 1-M6 X 40-8. 8 2 5
12 | & Cover, one way valve 152QMI-121-000 1 5]
13 | R One-way valve assembly 152QM1-121-100 1 5]
14 | @SSR Gasket, ventilation iron pipe 139QMB-039-000 1 A
15 | @A &AM Breather pipe 152QMI-121-200 1 H
16 | Ji i AR BEM6 X 12 Acorn nut M6X12 139QMB-042-000 2 n
17 [BRERS Gasket , Ventilation 139QMB-041-000 1 I3
18 | WUkHZAEGM-M6 X 16 Stud GM6-M6X16 139QMB-023-000 2 "
19 |4 Gasket 152QMI1-121-300 1 R

16




-9 WAREEATALF, 24U Crankshaft connecting rod assembly, piston assembly

17
F5 7 AR name TG HE/ G | B & VE

1 it AT 4L Crankshaft connecting rod assembly 152QM1-122-000 1 0

2 | rEg Semicircle key 152QM1-123-000 1 =]

3 | iEE Piston 157QMJ-012-000 1 =]

4 | VEERRE Piston pin circlip 152QM1-125-000 2 =]

5 | WAL (EGEIFHE) 0il ring combinations (including blade ring)

6 | B _ESIH Second rings 157QMJ-013-000 1 =

7 B ERH First ring

8 | iEZEH Piston pin 157QMJ-014-000 1 5]

18




T-10 HINEHE Electric starter parts

10
N\

@ T

75 7 nane EWIR i/ & | R %
1| iEsh L8 Starter motor assembly 152QMI-130-000 ) =
2 | NFRVEEHIBRAEME X 16 Hex flange bolt M6X16 GB/T16674. 1-M6 X 16-8. 8 2 =)
3 | i Gear shaft 152QMI-132-000 1 n
4 | idENR The transmission gear 152QM1-133-000 1 =
5 | AR Semicircle key 152QMI-123-000 1 =]
6 | BEEESRHEn Overrunning clutch components 157QMJ-015-000 1 [5}
7 | A Neddle bearing 152QM1-141-000 1 =]
8 | \BhikdHE Driven gear combination 157QMJ-016-000 1 =
9 |#KF Washer 152QM1-144-000 1 =}
10 | BUEIBRFSM22 X 1 /2 Locknut SM22X1, left 152QMI-145-000 1 [}
11 | EEhis &g Starter overrunning clutch 157QMJ-027-000 1 ]

20




T-11 £. MZEA# AW Main, driven pulley assembly

.8
Y
21
Fe e A2 B name T b i/ G | 4 % 1

1 Y= f B Toothed V-belt 157QMJ-017-000 1 4%

Ui = A B Toothed V-belt 152QU1-147-000 1 %
2 | ik Starting gear 152QM1-148-000 1 =]
3 |k Block 152QMI-149-000 3 =l
4 |#EEhEEE Drag flange 152QMI-150-000 1 =)
5 | BB Centrifugal Roller 152QMI-151-000 6 H
6 | HEshHsE The right combination of driving wheel | 152QMI-152-000 1 =
7 | we Bush 152QMI-156-000 1 =)
8 | IRah A A Disc blade, drive belt 152QMT1-157-000 1 =]
9 | #ME12.3X29X2.5 Washer 12.3X29X2.5 152QM1-158-000 1 5]
10 | #26FM12X1.25 H=10 Screw M12X1.25 H=10 152QM1-159-000 1 0
11 | MBh R B R Driven pulley assembly 152QM1-160-000 1 £=
12 | e Spring seat cover 152QM1-161-000 1 =}
13 | BERALE Spring, clutch 152QM1-162-000 1 "
14 | mEEE Seal sleeve 152QMI-163-000 1 =]
15| A NB) B e Driven pulley, Left 152QM1-164-000 1 =
16| 4 M) B4 Driven pulley , Right 152QM1-165-000 1 =
17 | FosE? Opening ring 7 152QM1-166-000 3 "
18 | A %IinR Side panels, Clutch 152QMI-167-000 1 a
19 | EodhE Tension spring, Centrifugal block 152QM1-168-000 3 R
20 | B&akuiR Clutch shoes 152QMI-169-000 3 R
21 | R Damping block 152QM1-170-000 3 R
22 | WA G Driver board combination 152QMI-171-000 1 £
23 | bRt Screw 152QM1-172-000 1 A
24 | BERRK Hub, clutch 152QM1-173-000 1 H
25 | #p12. 3X29X 25 Washer 12.3X29X25 152QM1-174-000 1 R
26 |9RRIMI2X1.25 H=8 Screw MI2X1.25 H=8 152QMI-175-000 1 R
27 | EBhEH R Initiative Pulley assembly 152QM1-176-000 1 =
28 | B WERALE Clutch shoe assembly 1520M1-169 1 =

I

22




T-12 BEHEMNLEH. HLMZETBF  Magnetic motor parts, oil pump parts

23

& A (AR

Stator assembly (DC 11)

152QMI-191-003

BEARHLE L (SCH6Z)

Magneto assembly (AC 6)

152QMI-192-001

HEARPLE R (ELAI8ZD)

Magneto assembly (DC 8)

152QMI-192-002

i 7= 4 nae TR i/ & | f s
|| AN AREHIZAEME X 18 Hex flange bolt M6X18 GB/T16674. 1-M6 X 18-8. 8 4 "
2 | REAE Fan assembly 152QM1-178-000 1 H
3 |#ZfMI2X 1. 25 H=10 Screw M12X 1. 25 110 152QM1-159-000 1 n
4 | FHR12-14HV Flat pad 12-14HV 152QM1-180-000 1 n

ki (L6 Flywheel (AC 6) 1520M1-181-001 1 n
5 | ks (EESH) Flywheel (DC-8) 152QM1-181-002 1 o

kde (B0 Flywheel (DC-11) 152QM1-181-003 1 5
6 | AU magEMEX20 | Hex flange bolt M6X20 GB/T16674. 1-M6X 20-8. 8 2 5]
7 | SR SkIRAEME X 12 Hex Bolts M5X12 GB/T5783-M5X 12 2 [
8 | ML 4lE 0il Pump Combination 152QM1-184-000 l E
9 | NAE LB FEME X 25 Hex flange bolt M6X25 GB/T16674. 1-M6X 25-8. 8 2 n

10 | mEaEst Sprocket, 0il pump 152QMI-186-000 1 A
11 [ 4ZEM6 Screw M6 152QM1-087-000 1 4
12| ihsEaE% Chain, oil pump 152QM1-188-000 1 %
13 | Bt o Sprocket cover 152QM1-189-000 1 n
14 | vk igmme X 12 | Hex flange bolt M6X 12 GB/T16674. 1-M6X 12-8. 8 2 R

TR (ZR6H Stator assembly (AC six) 152QMT-191-001 1 n

15 | EFAN (ER8%K) Stator assembly (DC-8) 152QM1-191-002 1 R

1 R
1 E
1 £
1 £

wE LR (RO

Magneto assembly (DC 11)

152QM1-192-003

24




= EAIHIM B Kick-
13 RIS  Kick-start assembly
L1 ‘
12
|
25
5 e name T Y M/ G | B %
1 (&£ D) Bush (I1) 152QM1-193-000 1 =
2 |4 Pin 152QM1-194-000 1 Il
3 | iEshihi s Starter shaft combination 152QM1-195-000 1 [
4 | HE Torsion 152QMI-196-000 1 o
5 | Washer 152QMI-197-000 1 0
6 |4tE (1) Bush (1) 152QMI1-198-000 1 n
7 | s EES tablet, Starting torsion 152QMI-199-000 1 =]
8 | /iR iigime X 14 Hex flange bolt M6X14 GB/T16674. 1-M6X 14-8. 8 1 n
9 | ¥Rk Tdler shaft 152QMI-201-000 1 J=)
10 | EAEEA3X8 Cylindrical pin A3X8 152QMI-202-000 1 1
11 | B Spring 152QMI1-203-000 1 R
12 | @ Hookswi tch 152QMI-204-000 1 H
13 | sy Adjusting washer 152QM1-206-000 1 5]
14 | pHE%R Helical gear 152QM1-207-000 1 H
15 |t Idler group 152QM1-208-000 1 =
16 | &shi s K Starting shaft assembly 152QM1-208-100 1 %=

26




T-14 S XE A Wind guide cover sub-assembly

27

55 ILLEZ name TR Y HiE/6 | 247 & 7E
1 | REE Fan cover 152QMI-209-000 1 H
2 | EO%E Window cover 152QMI-210-000 2 H
3 | ik Cable clamps 152QMI-211-000 1 "
4 BEHEM6 X 25 Bolt M6X25 152QMI-185-000 1 i
5 | AHEE Cooling ducts 152QM1-213-000 1 H
6 |tk AYE4TST4.8X16 | cross self-tapping screw ST4.8X16 GB/T845-ST4. 8X 16 1 "
7 | FEREYLF Upper wind shield assembly 152QMI-215-000 1 H
8 | sk Clip, high tension cord 162QMI-216-000 1 2
9 | MKRE rubber cover 152QMI-217-000 1 n
10 | Fa#d it Upper Sealing Gasket 152QM1-218-000 1 oy
11 | FHHRHR Down Sealing Gasket 152QM1-219-000 1 =]

FTERBHES Below wind guide cover combination 152QM1-220-000 1 5}

12 . Under the wind shield combination

FRARAE @RV | 0 )inder head Secondary intake) 163GHI=220°000 ! A
13 | Bepie e Clip, overflow pipe 152QM1-221-000 1 A

28




T-15

Jatila)5 S Rear brake subassembly

29

FE FE L 2R name TS Bom/ G | 40 % VE
1| HIZhEA Brake shoe set 157QMJ-018-000 2 J=|
2 [a] {3 38 5 Spring 157QMJ-019-000 2 o
3 | EHIsh N Rear brake camshaft 152QM1-224-000 1 H
4 | ERFEEY & Cover, rear brake rocker 152QM1-225-000 1 =
5 |omME11.3X1.3 0 ring 11.3X1.3 152QMI-226-000 1 =)
6 | EHIshiEE Rear brake arm 152QMI-227-000 1 =]
7 | favE = HIEHM6 X 32 | Hex flange bolt M6X32 GB/T16674. 1-M6 X 32-8. 8 1 "
8 | FIZEnaE Spring, Brake 152QM1-279-000 1 =
9 | #hizhEE 8 AL Brake shoe assembly 157QMJ-018-100 1 =
10 | 3 ERIR Cover positioning plate 152QM1-280-100 1 =l
11| FIEY 36 s Brake cover and stamping 152QM1-280-200 1 =

30




T-16 zh )1 RGH M

[
|

o
F—o
|

°

|

3

% "

31
11 r
o
31
e = 2R name e ot/ & A7 & IE
1 | BEEEAE Hanger welded assy. RY-TK150-16-01 1 =1
2 | AfELEEZAR08/15789 N12X 1. 25X110 Hexagon flange bolt GB/T5789 M12X1.25X110 | RY-TK150-16-02 2 "
3 | 2408 Jo  PEEFH/ 16187, 1 M12X1.25 | All metal hex flange lock nut GB/T6I87. 1 M2X 1. 25 RY-TK150-16-03 2 J=|
4 | B4E% MI0X1.25X185 Hanger axle M10X1.25X185 RY-TK150-16-04 1 =]
5 | 24 R ar L fS R EEE/ 16187, 1 Y10 1.25 | ALl metal hex flange lock nut GB/T6187. 1 M10X 1. 25 RY-TK150-16-05 1 =1
6 | fkimse  PD24J 90C (FHFL105) Carburator PD24] 90C RY-TK150-16-06 1 0
7 | CANVR S e The secondary air compensating valve [ilter | RY-TK150-16-07 1 )=
8 | W E R Muffer gasket RY-TK150-16-08 1 =}
9 |WER Muffer RY-TK150-16-09 1 "
10 | Eas g R M6 X 32 High cap nut M6X32 RY-TK150-16-10 2 5]
11 | A2 mIEA2GB/ 15789 M8 X80 Hexagon flange bolt GB/T5789 M8 X80 RY-TK150-16-11 1 J=
TR HREAECB/T5789 M8X20 | Hexagon flange bolt GB/T5789 M8X20 RY-TK150-16-12 1 1
RANHLE L Engine Assy. RY-TK150-16-13 1 [
JER R AL 48 Rear fender left bracket RY-TK150-16-14 1 H
st Air filter RY-TK150-16-15 1 H
bt S =i Air filter clamp RY-TK150-16-16 1 R
JS R 2 T2 GB/TH789 M6 X 25 Hexagon flange bolt GB/T5789 M6X25 RY-TK150-16-17 2 R
AR foE LT SUE4ERICR/T6187. 1 NI6X 1.5 | Al metal hex flange lock nut GB/T6187. 1 MI6X 1.5 RY-TK150-16-18 1 R
BEEFRILER 3.50X13 Alumminum Rear rim 3.50X13 RY-TK150-16-19 1 &
ST (B Valve(including dust cap) RY-TK150-16-20 1 H
JER G 130/60-13 Rear tyre 130/60-13 RY-TK150-16-21 1 H
R Junction plate RY-TK150-16-22 1 Al
KkpE Long sleeve RY-TK150-16-23 1 H K27
GRS Short sleeve RY-TK150-16-24 1 H K10
Ja PSR K B Rear fender breakwater RY-TK150-16-25 1 H
) RN Rear fende RY-TK150-16-26 1 H
JN FVE 2 T MRFEGB/T5789 M6 X 12 Hexagon flange bolt GB/T5789 M6X12 RY-TK150-16-27 3 R
7N FvE 2 SR F2GB/TH789 M8 X 70 Hexagon flange bolt GB/T5789 M8X70 RY-TK150-16-28 1 H
J& PSP AR AT S R Rear fender right bracket RY-TK150-16-29 1 R
IS VAL W2 FRGB/T5789 M8 X 12 Hexagon flange bolt GB/T5789 M8X12 RY-TK150-16-30 1 I
R8P Hanger bumper block RY-TK150-16-31 2 R
I EHTE ¢8X $10X11 Air filter Installing bushing $8X & 10X11 | RY-TK150-16-32 1 R

32




T-17 208 R R 24

34

—
17
15 B
25 o] J) \FJ
I AR
TN\ P2 15
~— /335
& I\A
MRS
2 & ﬁ' A
23 3% 34 Ak
aa \__33
"1
37 38
v
21
33
e YT nane FH R /6 | % &k |
e TS Frame assy. RY-TK150-17-01 1 a |
PEEEESTRC sz Horn holder RY-TK150-17-02 1 5]
3 poaks 45 Side stand spring RY-TK150-17-03 1 5 HEEEE, 95K
4 | inBEEHIZ MI0X1.25X25-12.5 Side stand screw MIOX1.25X25-12.5 RY-TK150-17-04 1 5]
5 | hieEEEas Side stand RY-TK150-17-05 " [
6 | XiEEAs Main stand RY-TK150-17-06 1 I3
T | AN favkLimigERcB/T5789  MI0X 1. 25X 25 Hexagon flange bolt GB/T5789 M10X1.25X25 RY-TK150-17-07 2 5]
8 THEE 610 Main stand sleeve ¢10 RY-TK150-17-08 2 =]
9 | e Main stand spring RY-TK150-17-09 1 [ HEERE, 95K
10 | Tk Main stand bumper block RY-TK150-17-10 1 5
11 | FEgrhydks Main stand bumper block core RY-TK150-17-11 1 2
12 | A favE 2 mEREGB/T6177. 1 M6 llexagon flange nut GB/T6177.1 M6 RY-TK150-17-12 1 =]
13 | AN THIRAEGB/TH789 M6 X 30 Hexagon flange bolt GB/T5789 M6 X 30 RY-TK150-17-13 1 R
14 | EREEAs Seat rocker arm assy. RY-TK150-17-14 1 R
15 | A5 fd 22 [ BRARGB/T5789 M6 X 16 Hexagon flange bolt GB/T5789 M6X 16 RY-TK150-17-15 3 [
16 | ZWfa 4 luggage bracket RY-TK150-17-16 1 W
17 | S22 HIR42CB/T5789 M8 X 16 Hexagon flange bolt GB/T5789 M8X16 RY-TK150-17-17 4 5]
18 | AR B AR Fuel tank heat shield RY-TK150-17-18 1 H
19 [ N IEAGB/T5789 M6 X 12 Hexagon [lange bolt GB/T5789 M6X12 RY-TK150-17-19 7 A
20 | JEIRAE SR rear shock absorbers RY-TK150-17-20 2 A K. 335
21 | Mg MBX 32 llexagon bolt M8X32 RY-TK150-17-21 2 "
22 | AR HIBRKGB/T5789 MI0X 1. 25X 40 Hexagon flange bolt GB/T5789 M10X1.25X40 RY-TK150-17-22 2 H
23 | A%/ ik = B Z B EIGB/T6187. 1 MI0X1.25 [ A1l metal hex flange lock nut GB/T6187.1 MIOX1.25 RY-TK150-17-23 2 H
24 | WA Fuel tank cap RY-TK150-17 24 1 "
25 | MRS Fuel tank RY-TK150-17-25 1 H
26 | BRMAL K Fuel sensor RY-TK150-17-26 1 5
27 | BRI AL RS 1 Fuel sensor gasket RY-TK150-17-27 1 [
28 | MR R A8 AR Fuel sensor platen RY-TK150-17-28 1 I
29 | mhE AL Tubing spring guardl RY-TK150-17-29 1 R K120
30 | mEL Tubingl RY-TK150-17-30 1 I 150
31 | mERR Tubing circlip RY-TK150-17-31 6 [
32 | BRd BEAR Fuel filter RY-TK150-17-32 1 R
33 | WEHEPELL Tubing spring guardIl RY-TK150-17-33 2 iy K60
31 | WhEIT TubingIl RY-TK150-17-34 1 I K70
35 | SUEIFR Negative pressure switch RY-TK150-17-35 1 H
36 | SR R Negative pressure tube circlip RY-TK150-17-36 2 R
37 | R Negative pressure tube RY-TK150-17-37 1 AR 190
38 | AEFIII Tubing II1 RY-TK150-17-38 1 R K100




T-18RT 244

<'a
12 1314 | 0@000 |
i []:
543
LLI ”
|

|
1 7T 8

35
F5 Y8 name LA D $E/a | Bl &
1 | HEME R. mirror RY-TK150-18-01 1 1
2 | KRS L. mirror RY-TK150-18-02 1 n
3 | HEAE Spring gasket RY-TK150-18-03 2 &
4 | AAMAIEIE LI M8X25 Hex cylinder head bolt M8X25 RY-TK150-18-04 P 0
5 E*ﬂﬁ@&iﬁ% Mirror Bolt plug RY-TK150-18-05 2 =]
6 | yiEEEEAE A Handlebar assy RY-TK150-18-06 1 =
7 TR Throttle grip inner core RY-TK150-18-07 1 i
8 |miee Throttle grip RY-TK150-18-08 1 0
9 |[L£FiEE Left grip RY-TK150-18-09 1 H
FHATFE Left combination switch RY-TK150-18-10 1 H
11 | GALFFE Right combination switch RY-TK150-18-11 1 H
N JBTE L AEFRGB/T5789 M10X1.25X45 | Hexagon flange bolt GB/T5789 ML0X1.25X45 | RY-TK150-18 12 1 "
JEERE 610 Handlebar sleeve ¢ 10 RY-TK150-18-13 1 R
e i G RGH/T6187. 1 H10X1.%5 | ALl metal hex [lange lock nut GB/T6187.1 MI0X1.25 | RY-TK150-18-14 1 R
W Full set of steel bowl RY-TK150-18-15 1 = SPEEE
WIRZE (15165045, AB=I1T£1.5) Throttle cable (L=1550%5, A+B=1174+1.5) RY-TK150-18-16 1 R
BRI B R Front. Disk brake pump assy RY-TK150-18-17 1 R
NFVE - EEFRGB/T5780 MBX 25 | Hexagon flange bolt GB/T5789 M8X25 RY-TK150-18-18 2 n
TR Steering stem RY-TK150-18-19 1 H
T4 IR S B R Front right shock absorbers assy RY-TK150-18-20 1 A
A R S8 2 R Front left shock absorbers assy RY-TK150-18-21 1 R
S FTE M IEFCB/T5789 M8X45 | Hexagon flange bolt GB/T5789 M8X45 RY-TK150-18-22 4 H
TR A 2% e Disc brake tubing clamp RY-TK150-18-23 1 A
N MR MGB/TH789 M6 X 12 Hexagon flange bolt GB/T5789 M6X12 RY-TK150-18-24 1 R
AT¥CHHE  130/60-13 Front tyre 130/60-13 RY-TK150-18-25 1 R
Bl EEIEN D) Valve (including dust cap) RY-TK150-18-26 1 Ja
HE SRR 3.50X13 Alumminum front rim 3.50X13 RY-TK150-18-27 1 R
WA 4220 Brake disc 220 RY-TK150-18-28 1 R
THRI BB FRMB X 25 Brake disc bolt M8X25 RY-TK150-18-29 3 H
HERB AR 17:8 Counter assy. 17:8 RY-TK150-18-30 1 H
HifE4h  M12X1. 25X 250 Front axle MI2X1.25X250 RY-TK150-18-31 1 H
BIACHIES & 12X & 23X 25 Front wheel sleeve RY-TK150-18-32 1 Ja
R ATk T EREIGh/To187, 1 WIZX1.25 | ALL metal hex flange lock nut GB/T6187.1 MIZX1. 25 RY-TK150-18-33 1 H
JEH %2 (L=18005, ArB=60+1) | Rear brake cable (L=1800%5, A+B=60+1) RY-TK150-18-34 1 ity

36




T-19 814k

37
e Pz 2R name e D] Wi/ & G # Ik
240 Locks assy. RY-TK150-19-01 1 &
EAmEd Main switch RY-TK150-19-02 1 R
12 | 498 key RY-TK150-19-03 2 Eial
1-3 | R Seat lock base RY-TK150-19-04 1 R
1-4 | FEshg AR Seat lock bracket RY-TK150-19-05 1 "
1-5 | FEH Seat lock assy RY-TK150-19-06 1 H
1-6 | Bk 4 Lock cards RY-TK150-19-07 ! "
1-7 | THA Tool box lock RY-TK150-19-08 2 2
1-8 | ZHih s Battery cover lock RY-TK150-19-09 1 R
9 | ik L iaRK0B/15789 M6X12 | Hexagon flange bolt GB/T5789 M6X12 RY-TK150-19-10 3 2] oy
3 | fak L TIEAEGB/T5789 M6X20 | Hexagon flange bolt GB/T5789 M6X20 RY-TK150-19-11 1 H
4| L miEECB/T5789 M6X50 | llexagon flange bolt GB/T5789 M6X50 RY-TK150-19-12 1 H
5 | EEtsduZ  (L=40045, A+B=32+1) | Seat cable (L=400+%5, A+B=32+1) RY-TK150-19-13 1 fic)
6 | A Speedmeter assy. RY-TK150-19-14 1 1
7| Rk ORI ST4. 2 X16 Cross recessed self-drilling screw ST4.2X16 | RY-TK150-19-15 2 R
8 | A e [ HURETSTA. 8 X 16 Cross recessed self-drilling screw ST4.8X 16 | RY-TK150-19-16 1 R
9 | A% self-drilling card RY-TK150-19-17 1 H
10 | B4 1-900+3 Mileage cable L=900+3 RY-TK150-19-18 1 iR
1| e Flasher RY-TK150-19-19 1 R
12 | Fals % Voltage regulator RY-TK150-19-20 1 R i
13| s\ llorn RY-TK150-19-21 1 R
14| gk Ignition RY-TK150-19-22 1 R
15 | A2 KEGB/TE787  M6X 20 Hexagon flange bolt GB/T5787 M6X20 RY-TK150-19-23 1 H
16 | @/ Ignition coil RY-TK150-19-24 1 R
17 | 4k ds Relay RY-TK150-19-25 1 R
18 | &l Battery RY-TK150-19-26 1 R
19 | AR Cable assy. RY-TK150-19-27 1 R
20 | /I S MIEHEGB/TST89 M6X 12 | Hexagon flange bolt GB/T5789 M6X 12 RY-TK150-19-28 1 A B
21 | AR Bond strap RY-TK150-19-29 1 ity
22| ANIECEMMIEFEGB/THTRY MEX 16 llexagon flange bolt GB/T5789 M6X 16 RY-TK150-19-30 1 H

38




T-20 AhXAL2H A

39

5 P AA TR name 4R B HE/f L % I
1 | AT SR AR AT Front part, front fender RY-TK150-20-01 1 2
2 | AT 2% Front side reflector RY-TK150-20-02 2 R BEFA {5,
3 | AL TIEEICB/TE177. 1 M6 Hexagon flange nut GB/T6177.1 M6 RY-TK150-20-03 12 [
4 | NFEETHMEFEGB/T5789 M6 X 16 Hexagon flange bolt GB/T5789 M6X16 RY-TK150-20-04 16 2l
5 | BRIk ¢ 6 Rubber gasket ¢6 RY-TK150-20-05 5 "
6 2R M6 Nut card M6 RY-TK150-20-06 1 =]
7 | AR ERIRAR S B Rear part, front fender RY-TK150-20-07 1 2
8 | BT Mileage wire threading ring RY-TK150-20-08 1 =]
9 | Bl ARARE R A Front cover ventilation grid RY-TK150-20-09 1 o
10 | gk Front cover RY-TK150-20- 10 1 H
11| sk 3 g4 ] ST4. 8 X 16 Cross recessed self-drilling screw ST4.8X 16 | RY-TK150-20- 11 46 "
12 | B%EH self—drilling card RY-TK150-20-12 49 2
13 | KA sk U84T GB/T818 M6 X 16 Cross recessed big head screw GB/T818 M6X 16| RY TK150-20-13 2 "
14 | (g Meter hood RY TK150-20-14 1 A
15 | BTHBAT % Headlight assy. RY-TK150-20-15 1 W
16 | TRl sk B BUBETST4. 2X12 Cross recessed self-drilling screw ST4.2X12 | RY-TK150-20 16 9 2
17 | k3% Meter cover RY-TK150-20-17 1 H
18 | $4A TR Windshield RY-TK150-20-18 1 H
19 | ANAZEIIEFRGB/TH789 M6 X 12 Hexagon [lange bolt GB/T5789 M6X12 RY-TK150-20-19 10 H
20 | A PYESVRABR (AT SRR Front inner fender RY-TK150-20-20 1 A
21 | RN RET M5 X 12 Cross recessed small head screw M5X 12 RY-TK150-20-21 1 R
22 | SKERTER Front part, hood RY-TK150-20-22 1 N
23 | kBE Rear part, hood RY-TK150-20-23 1 A
24 | PRk E BOEETST4. 8 X 12 Cross recessed self-drilling screw ST4.8X 12 | RY-TK150-20-24 5 H
25 | Al Right front wall RY-TK150-20-25 1 N
26 | o Left front wall RY-TK150-20-26 1 A
27 | TER Tool box RY-TK150-20-27 1 H
28 | A THEH®% Lelt tool box cover RY-TK150-20-28 1 R
29 | AT H%#S Right tool box cover RY-TK150-20-29 1 R
30 | kZEEEH llelmet hook RY-TK150-20-30 1 H
31 | MBI Footrest RY-TK150-20-31 1 I3
32 | P o5 Gasket $5 RY-TK150-20-32 3 R
33 |FH# 46 Gasket 96 RY-TK150-20-33 13 H




T-20 AU A4 4

PR AR name LA TS ¥ (i % T
bR E Rocker arm , Battery cover RY-TK150-20- 34 o -
i i i Battery cover RY-TK150-20-35 a
EARSTEAR Frame fender RY-TK150-20-36 0
gy aigE] Front right aluminum pedal RY-TK150-20-37 ;;

B AC B4R Front left aluminum pedal 18 /r;
A AT S [ BRETST4. 2X 12 Cross recessed self-drilling screw ST4.2X 12 39 I/I e
TR Aluminum pedal gasket 10 5] —W
& A7 R ES Rear right aluminum pedal 1 n
Ja i IR Rear left aluminum pedal 12 51
Fib % Left side cover 13 o
Hih% Right side cover 14 =]
o gedp E Middle protecting cover 15 1l
T BEMAR Left decoration cover 16 Il
A et Right decoration cover 17 N
Ja AT MR Rear tail light assy. 18 5]
WA 2R Fuel tank cover 19 =]
KN E Luggage box inner cover RY-TK150 20-50 I
L] Luggage box 51 [
5 VIN cover RY-TK150-20-52 A
JEH seat RY-TK150-20-53 "
JE AR Rear fender RY-TK150-20-54 W
Ja R TIET SR Rear left turning light assy RY-TK150-20-55 ]
J& A e AT Sk Rear right turning light assy RY-TK150-20-56 R
PR 610 Clip 10 RY-TK150-20-57 A
NFIS B EE MI0X 1. 25 Hexagon nut  M10X 1. 25 RY-TK150-20-58 "
Je KRB AT B Rear license lights RY-TK150-20-59 R
J5 MR HE AT AR A Rubber gasket, rear license lights RY-TK150-20-60 H
J5 A Rear box RY-TK150-20-61 N
FS AL A2 R GB/TH789 M8 X 50 Hexagon flange holt GB/T5789 M8X50 RY-TK150-20-62 A
& 2 4 2% Rear side reflector RY-TK150-20-63 R
ERAES Rear carrier RY-TK150-20-64 N
H

ANFTRCEIMIEAEGB/THT89 M8 X 25

Hexagon flange boltGB/T5789 M8X25

RY-TK150-20-65

41





{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }

